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MOSPEC SEMICONDUCTOR CORP.
76 CHUNG SHAN RD., HSIN SHIH. TAIWAN, TAINAN, R.0O.C.

The following sample(s) was/were submitted and identifiad on bahalf of the applcant as:

Sample Description : MODE (GLASS CASE: DO-34, D035, MIMIMELF: DO41G)

SGS Ref No. . SHECO040705647-3

Buyer s SONY

Madel : D035

Sample Receiving Date ; July 07, 2004

Testing Period * July 07 to July 11, 2004

Test Requasted : 1) Toe determine the Cadmium Content of the submitied sample.

21 To determine the Lead content of the submitted sample.
3] To determina Mercury Content of the submitied sample,
4) To determing Hexavalent Chromium content of the submitted sample.

Test method : 1) With reference to BS EN 1122:2001, Method B or other acid digestion.

Analysis was performed by Inductively Coupled Argon Plasma — Alomic Emissian
Specirometry (ICP-AES) or Alomic Absorption Spactrometry.

2) With reference to US EPA Method 30508 or other acid digestion.
Analysis was performed by Inductively Couplad Argon Plasma — Afomic Emission
Specirometry (ICP-AES) or Atomic Absorption Spectrometry.

3) With referance to US EPA 3052 or other acid digastion
Analysis was performed by Inductivaly Coupled Argon Plasma — Atomic Emission
Spectrometry (ICP-AES).

4) With reference to US EPAZ060A and US EPAT196A
Analysis was perfarmed by UV-VIS Spectrometric method,

Test Results : Pleasa refer fo next page

Signed for and on behalf of
S5GS-CSTC Chemical Laboratory

Ella Zhang
Supervisor. .. T
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Test Results
Ho. Item Unit MOL A

1 | Cadmium (Cd) pPpm 2 N.D.

2 | Lead {Pb) ppm 2 N.D.

3 | Mercury (Hg) Ppm 2 M.D.

4 | Hexavalent Chromium (Cr i) Ppm 2 M.D.

Tﬁesuﬁ shown is of the total weight of sample)

A. Silvery metal pin

Mate | ppm=mg'kg
MDL= Mathod Daetection Limit
M.D. = Mot detected,{<MDL)

*** End of Report ***
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Test Report

CHANG CHUN PFLASTIC CO., [TD,
WNOUE, CHLMNG Hwia ROAD FSMNCHT INDIFSTRIAL hﬂﬂm CY 201 M TH

DISTRICT TAIWAN 200207719
h..: . 10F1

Tha fedinwing merchandise was mbmiltted & ldentified by the clicpt -

Tipe of Product EPOXY MOLDING COMPOUND .

Soveeen Mo EME- 596 1C/EME- S00INVEME-SS00F EME-50515
EME-1 106/EME- 1 200/EME. 2100/ EME- 2500/BC- 15

MappfacruresVendor CHANG CHUN FLASTICS CO., LID.

Coagry of Origin: TAIWAN, R.0.C.

Daic gf Sampmle memived: 2T

Tesd Requested.
PUN, FEBE(FBDE), PEB and PCB cagteat of cubmitted sample.

Aralvuis by GC-M5

st Besulti:

Lnit . ppim
Tiew Black Powdes
PCH Hog-detacted{< 5 0)

FBEE/FEDE)} Heoa-dwthend(<5.0)

FBB Manedmimcind(es 1]
rCB Hon-detnoind{<0.5)

Koz : Dute of texring: HOHOTI2-19
mn = Pans per milliod {opks)
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